Compressor Common Parts List

HERMETIC OPEN HERMETIC OPEN
Item Part Description MTH 67 & 76 LTH 67 & 76 MTH 85 & 95 LTH 85 & 95
Part No. Quan. Part No. Quan. Part No. | Quan. Part No. Quan.
115 | Bracket, Motor Mounting - - - - 364-32605 1 364-32605 1
116 | Control, Temperature (Hot) 025-15381 1 025-15381 1 025-15381 1 025-15381 1
-002 -002 -002 -002

117} Elbow Cinch, 45° 3/4" Tube x 3/4" NPTE 023-07264 2 023-07264 2 023-07264 2 023-07264 2
118 | Tube, 3/4" 0.D. x .049" Wall 064-46069 1 064-46069 1 064-46068 1 064-46068 1
119 | Lockwasher, Spring 1/2" - - - - 021-05271 1 021-05271 1
120 { Fillpiece - - - - 064-09069 1 064-09069 1
121 | Compressor, Sealer GR-AVV 013-01671 | A.R. | 013-01671 | A.R. | 013-01671 | A.R. | 013-01671 | A.R
122 - - - - - - - -
123 | Sealant 013-01678 | A.R. - - 013-01678 | A.R. | 013-1678 A.R
124 | Gasket, Hand Hole Cover A 064-22039 1 - - 064-22039 1 - -
125 | Plate, Handhole 064-21997 1 - - 064-21997 1 - -
126 | Screw, Cap Hex Hd. 3/8"—16 x 1" Lg. 021-01477 8 - - 021-01477 8 - -
127 | Box, Electric Oct. 025-10290 1 - - 025-10290 1 - -
128 | Cover, Electric Box 025-10291 1 - - 025-10291 1 - -
129 | Gasket, Handhole Cover A *070-07509 1 - — |*070-07509 1 — -
130 | Cover, Handhole 064-46035 1 - - 064-46035 1 - -
131 | Ring, Shaft Retainer 064-46156 1 - - 064-46156 1 - -
132 | Plate, Retaining Ring 064-46147 1 - - 064-46147 1 - -
133 | Ring, External Retaining 029-16865 2 - — 029-16865 2 — -
134 | Screw, Machine 1/4"—20 x 3/4" 021-01898 4 - - 021-01898 4 - -
135 | Key, Special A 064-46186 1 - - 064-46186 1 - =
136 | Plug, Liquid Seal 064-46144 1 - - 064-46144 1 - -
137 | Seal “0" Ring 1-3/8" x 1/8" Sect. A 028-08633 1 - - 028-08633 1 - -
138 | Screw, Cap 12 Pt. Hd.'5/16"—18 x 1-1/2"" Lg. 021-11142 4 - - 021-11142 4 - -
139 | Washer, Conical A 021-15545 4 - - 021-15545 4 - -
140 | Plug, Stator Locking 064-12161 1 - - 064-12161 1 - —
141 | Seal,”’0" Ring 15/16" 1.D. x 3/32" Sect. 028-05403 1 - - 028-05403 1 - -
142 | Housing, Motor See Page 10 1 - - See Page 13 1 - -

Table 1, Table 3,

Item 218 Item 219
143 | Plug Pipe, 1/4""—18 NPTE 023-01972 2 - - 023-01972 4 - -
144 | Support, Bearing Terminal End 064-45997 1 - - 064-45997 1 - -
145 | Cover, Liquid Seal See Page 10 1 - - See Page 13 1 - —

Table 1, Table 3,

Item 216 Item 239
146 | Gasket, Cover Liquid Seal A 064-45992 1 - —  |*064-45992 1 - -
147 | Screw, Cap Hex Hd. 3/8"—16x 1" Lg. 021-01477 34 - - 021-01477 34 - -
148 | Gasket, Bearing Support Terminal End a 064-16871 1 - — |*064-16871 1 - -
149 | Ring, Seal A 064-11997 2 - — |*064-11997 2 - -
150 | Ring, Retainer Internal 029-08498 2 — - 029-08498 2 — —
151 | Washer, Flat Spring 064-12001 2 - - 064-12001 2 - -
152 | Pipe Plug  1/8"—27 NPTE 023-01969 2 - - 023-01969 2 - -
153 | Bearing, Motor A 064-46155 1 - —  |*064-46155 1 - -
154 | Ring, Internal Retaining 029-13615 1 - - 029-13615 1 - -
165 | Stator See Nameplate 1 - — | See Nameplate 1 — -
156 | Rotor, Hermetic Motor See Page 10 1 - - See Page 13 1 — =

Table 1, Table 3,

Item 219 Item 217
157 | Insulation, Thermal See Page 10 2 - - See Page 13 2 - -

Table 1, Table 3,

Item 227 Item 235
168 | Insulation, Thermal See Page 10 1 - - See Page 13 1 - —

Table 1, Table 3,

Item 233 Item 229
169 | Bar Shaft, Coupling 064-46119 2 - - 064-46119 2 - -
160 | Strap, Cable See Page 10 1 - — See Page 13 1 - —

Table 1, Table 3,

Item 226 Item 228
161 | Screw, Machine Rd. Hd. Recd. 10-24 x 1/2" Ig.| See Page 10 1 - - See Page 13 1 - -

Table 1, Table 3,

Item 228 Item 226
162 | Tubing, Electrical Insulating See Page 10 1 - - See Page 13 1 - -

Table 1, Table 3,

Item 217 Item 217
163 | Terminal, Pushon 025-06642 4 - - 025-06642 4 - -
164 | Varnish, Scotch Cast Resin 013-01016 | A.R. - - 013-01016 | A.R. - -
165 | Label, Caution See Page 10 1 - — See Page 13 1 - —

Table 1, Table 3,

Item 237 Item 201
166 | Terminal, Electric 1/4" NPTE 025-18134 4 - - 025-18134 4 - -
167 | Box, Terminal 364-42276 1 - - 364-42276 1 - -
168 | Support End, Terminal Box 064-45893 1 - - 064-45893 1 - -
169 | Screw, Cap 3/8"—16 x 5/8" Lg. 021-08333 4 — - 021-08333 4 - -
170 ] Cover, Electrical End Support See Page 10 1 - - See Page 13 1 - -

Table 1, Table 3,

Item 233 Item 233

A Motor Bearing and Seal Kit, MTH 67, 76, 85 and 95, Part No. 464-46502.

A.R.—As Required.

YORK DIVISION





